EXM—-3000.8

1004

VERSION




EXM—-3000.8 HARDWARE ILLUSTRATION SHEET

Qty.

Al. 1/2"X5” HEX HEAD BOLT -—————————————————- [5PCS]
A2. 1/2X3 1/4” HEX HEAD BOLT -——————————————- [7PCS] w M @/
A3. 1/27X3” HEX HEAD BOLT ——————————————————- [6PCS] @
A4. 1/2°X1 3/4” HEX HEAD BOLT -——————————————- [4PCS]
A5. 3/8”X3 1/2" HEX HEAD BOLT -——————————————- [1PCS] A8
A6. 3/8"X3 1/4” HEX HEAD BOLT -——————————————- [2PCS]
A7. 3/8"X2 3/4” HEX HEAD BOLT -—————————————- [20PCS] @/ @f l Gf M
AB. 3/87X2" HEX HEAD BOLT -—————————————————- [2PCS]
A9. 3/8"X1 3/4” HEX HEAD BOLT -——————————————- [5PCS]
A10. 3/8"X1 1/2" HEX HEAD BOLT —————————————— [15PCS] Al2 Al4 ALS
All. 5/16"X5” HEX HEAD BOLT ————————————————— [2PCS] / / M
A12. 5/16"X3 1/4” HEX HEAD BOLT -————————————- [1PCS] o &
Al3. 5/16"X2 3/4" HEX HEAD BOLT-—————————————~— [6PCS]
Al4. 5/16"X1” HEX HEAD BOLT ———————————————— [1opcs] | A18 Al9
Al5. 3/8"X2" ROUND BOLT ———————————————————— [2PCS] S S B
A18. STEEL CHAIN —————————————— [1PCS]
A19. PIN ——————mm e [2Pcs] | A20 A21 A22 A23
A20. 5/16"X1 1/2" ROUND BOLT -———————————————- [1PCS] @/
A21. 1/2"X22L SLEEVE ——————————————————— ———[1Pcs] o < ©
A22. 1/2"X5 1/2" HEX HEAD BOLT —————————————— —[1Pcs]
A23. ¢12 BUSHING (8890-010) —————————————— —[2Pcs] | g1 B2 B4
B1. 1/2" NYLON LOCK NUT ————————————————— - [22pcs] | T g
B2. 3/8" NYLON LOCK NUT ————————————————— — [45PCS] 8 ®
B4. 5/16" NYLON LOCK NUT-——————————————————- [1PCS]
Cl. 1/2"X¢34 (ILD)WASHER ——————————————————— —[spcs]| €1 Ce C3 C4 Cv
C2. 3/8" (ID)WASHER —————————————————————— [19PCS]
C3. 5/16" (LD)WASHER ———————————————————— — [19PCS] 9 S 0
C4. 5/16" SPRING WASHER ——————————————————— [19PCS]
C7. 1/2"X#25 (I.D) WASHER ——————————————————— [4PCS]

1 2 3 4 ) 6 7 8




EXM-3000.8 HEADRWARE

ILLUSTRATION SHEET

D2. @4 1/4" PULLEY (9213-002)

D3. @ 3" PULLEY (9213-006)

D4. 2"X2"X1.8t FOOT CAP (9211-024)

D5. 2"X2" RUBBER DOUNT (9212-010)

D6. 2"X2"X2.5t END CAP (9211-006)

D7. 2"X2"X1.8t END CAP (9211-005)

D8. 1 3/4"X1 3/4" END CAP (9211-004)

D9. 1"X2" END CAP (9211-009)

D14. 2"X2" RUBBER DOUNT (9310-020)

D15. PULLEY WHEEL BLOCK (8331-017)
D16. @2 1/2" RUBBER DOUNT (8331-017)

D17. @8 SPRING SNAP LINK (8810-001)
D18. 95X140mm NO-SLIP TAPE (9310-035)

D19. $16X16 STELL BUSHING (8530-009)
D21. 2"X2" RUBBER CANE CAP (9214-002)

D22. 38X38 RUBBER PAD (9310-001)
D24. 2"X4" END CAP (9211-014)

D26. 60X45 NYLON BUSHING (9211-047)
D27. 60X50 NYLON BUSHING (9211-033)

D28. 60X45 NYLON BUSHING (9211-032)

D29. $#38 CU WASHER (8520-008)

D30. TOP PLATE (8400-005)

D31. WEIGHT SELRCTOR BAR (8210-042A)
D32. @4"X8" FOAM ROLLER (9161-009)

D33. 3820mm STEEL CABLE

D34. 1890mm STEEL CABLE

D35. 1545mm STEEL CABLE

D36. 4070mm STEEL CABLE
D37. 2735mm STEEL CABLE

QTY. | D38.520mm STEEL CABLE [1PCS]
[26PCS]| D39. 4270mm STEEL CABLE [1PCS]

[1PCS]| D41. @5/8" ROUND END CAP (9211-015) [1PCS]

[3PCS]| D42. @3/4"X8L STEEL BUSHING (8110-014) [2PCS]

[6PCS]| D43. 2"X2"X2.5t FOOT CAP (9211-025) [2PCS]
[15PCS]| D44. @3/4" SHAFT COLLAR (9211-046) [4PCS]

[8PCS]| D45. 31" ROUND END CAP (9260-021) [12PCS]

[1PCS]| D46. @1" ROUND END CAP (9211-085) [2PCS]
[3PCS]| D47. 31" ROUND END CAP (9211-022) [4PCS]

[1PCS] D3 D4 D5 D6 D7

[3PCS]

[4PCS] @ @ QB @ @
[7PCS]

[2pcs) | D8 D14 D15 D16 D17
e e P e e
[4PCS] N

[2PCS] | D18 D19 D21 D22 D24 D43

[2PCS] O &>

[2PCS] 8 . @ % @

[2PCS] D27 D28 D30

[2PCS] @

[2PCS] @ @ % @
[2PCS]

[2PCS]

et | [ — - @u@—m

[TPCS] D34 D35

[1PCS]

[1PCS] e = W E

[1PCS] [3;‘:’7 © D38@,_@ D39

[1PCS] D41 D42

PAGE 2 8 ® D45 Q D46 @ D47 @




EXM—3000.8 PARTS ILLUSTRATION SHEET

A [1PCS]

A o ) . P P <'>
| B [1PCS%€i\ =
N,
c—1 [1PCS]
D [1PCS]

.,\ S
g

PAGE 3




EXM—-3000.8 PARTS ILLUSTRATION SHEET

N [1PCS] 1PCS [1PCS] R [1PCS] S [1PCs]

T—1 [1PCS] U [2PCS] V [1PCS] W [1PCS]

[1PCS] Y 1PCS] 7—1 [2PCS]  AA [1PCS] AB [1PCS]  AC [1PCS]
& S o o e 2
4PCS] AE [4PCS] AF [1PCS]

— ) ™ )
|lac [1PCS] AH [2PCS] Al [1PCS]
& :D:% O |
AK [4PCS] ~ AL [2PCS]
_ N\

v 7 =

PAGE 4




AW [1PCS]

AX [1PCS]

EXM—-3000.8 PARTS ILLUSTRATION SHEET
AM-3 [1PCS] AP—2 [1PCS] AQ—1 [1PCS]
‘ @ )
Y&,
L °7 AR-2 [1PCS]  AS-1 [1PCS]
—> \V/ 7 \
AN [1PCS] ~ E;§;>;>>>>>52%§x
\& S L NNNNNN
AO—1 [1PCS] (ﬁ AT [2PCS] AU [1PCS] AV [1PCS] BB [2PCS]
—EE S ol
° v BC [2PCS]

AY [1PCS] BA [1PCS]

~~~~~~~~
~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~
L R N T A A
~~~~~~~~
~~~~~~~~~
~~~~~~~~
~~~~~~~~~
~~~~~~~~
~~~~~~

AZ [1PCS]

x

BE-1 [1PCS]

e/




v /N F\M/m :

EXM—-3000.8

in this hole with enclosed

This pulley must be installed
bushings.




EXM-3000.8

D47X4

@
e

D32X4
012X75L SHAFT

AHX2

J-1

A22

PAGE 7




EXM—-3000.8

* : NEED TO LOOSEN BOTH ALLEN HEAD BOLT
IN ORDER TO REMOVE SHAFT

BZ\ !

D2

91"X230L
SHAFT

#1"X300L

D6X2

PAGE 8




1/2"X1"L

EXM—-3000.8

PAGE 9




0T 4DVd

—AXAH




EXM—-3000.8

You must run cable through tubing

and over pivot point/or bolts.

PAGE 11




2Xveda
2X8I1d
eXsva
//
AV :
vﬂww, A o h

cd

86—-11-21vyd ‘uor}oNIISUL

Jadoad noypm uresfoad astodexs Lue uraq j0uU Op "A}3JYS UMO JNOL o4
‘wretoad astoraxa JInofk Furjrels aaojoq usrorsfyd anok Hnsuo) HNINNVA '8

‘E116—95G—008—1

e juawjredap IOTAIIS JUWIO}SNO PIOS—ApPod 3y} JO JOINQLISIP
PlloS—4£pog [e20] Jnof [e2 ‘yuawdmba jo asn Jadoad jo asansun I °
‘Juawidinba sy} punote 1o uo Lefd 0} SIoUTW JO UIIP[IYD MO[[e jou oJ 9
‘Joujred Fuyurea; v yYjm noxyiom pnoys NoL 8y} PapUsWIUW0III ST I ‘G

‘Lanfuy asned

feuwr jey} sjuswWaAOW pajeulpoooun Jo ANJIS( uwiojrad Jsasu ‘9owvd
97BJ9POUW [JOOWIS B 8 SISIOIOX3 JNOA ULIOMIId 9180 UM ISIOIIXY ‘¥

's9s10I9Xa L9qnd/s1qed
Aue Furop usaym paso[o age sYUr] deug [[@ 9JNS VW SABM[Y 'C

‘asn uy st
sauryoewr 3y} uaym sjred Furaowr [[@ pue sa[qe2 ay} Jo Jea[o dasy 2
‘Lanfur snouras ur
Hnsal Aewl s3I 953y} MO[[0] 0} aan[req ‘Juisstwr 10 padeuwrep
axe sjred Lue J1 saulyoeuwr IsN JIAIN ‘L[ayeIpawruat sjred ugom
e aowurday ‘'Jeam jo suBis JOJ SI[qEBO HOIYD‘asn aJ0jaq‘OS[y
‘paualydny Lnj pue aouv[d ur aae suid dod pue smaads ‘s}oq
‘snu [[e@ ey} a}0ay) ‘"jnojJIom yoea agojaq jusawdmba joadsuy g
'STINY ASIHL MOTIOA ISNN NOX ISII FZINININ Ol "ININJINDI
40 ddAL SIHL dSN OHM STVAQIAIANI A9 dINNSSV JSIH V SI JYIHL

~

cl dOVd




&l dOVd

L1d

8 0008 —NXH




EXM—-3000.8

5B ----------i\.
@9 C \\\\\\\\\\\\\\\\\\\\Om )7

\

PAGE 14

//
Py (
7~
-
-
-
< ‘ -
-
-
a /
-~
P4

/Q/
AK—

M10X16L

M10X16L




